@JALI TV Floor Stand

00

——c—cmaxD 000000000000

100x100 100x400
100x200 200x400 65"

TVDVD-6 20000 300+d00
o 200x300 400x400 aAx

300x300 400x600

A

CAUTION: DO NOT EXCEED RATED
LISTED WEIGHT. SERIOUS INJURY
OR PROPERTY DAMAGE MAY OCCUR!

support@walielectric.com




— WARNING!

If you do not understand these directions, or if you have any doubts
about the safety of the installation, please call a qualified technician.
Check carefully to make sure there are no missing or defective parts.
Improper installation may cause damage or serious injury. Do not use
this product for any purpose that is not explicitly specified in this
manual. Do not exceed weight capacity. We cannot be liable for
damage or injury caused by improper mounting, incorrect assembly
or inappropriate use.

/\ TIPOVER WARNING

SERIOUS OR FATAL CRUSHING INJURIES CAN OCCUR FROM TIPOVER.
TO HELP PREVENT TIPOVER:

* NEVER ALLOW CHILDREN TO CLIMB, STAND, HANG, OR PLAY ON ANY
PART OF MONITOR OR STAND.

* USE TIPOVER RESTRAINT OR ANCHOR STAND TO WALL.

‘ USE OF TIPOVER RESTRAINTS MAY ONLY REDUCE, BUT NOT ELIMINATE RISK OF TIP OVER.

SMALL PARTS- NOT FOR CHILDREN UNDER 3 YEARS. ADULT SUPERVISION IS
REQUIRED.




Supplied Parts List

O (x1) @ (x1) @ (x1) @ (x1)

~—7) —
4 -
@ (x1) ® (x1)

0 N
W@(m{{««ﬂ@zmam«@«(m««««ut @ (\ (// /’)‘
Plastic Washer Steel Washer
M6x40 M6x18x1.5 M6x16x1.5 M8x50
A (x4) B (x7) C (x13) D (x2)
e //;\\\ -
74 \/ ) \ )

Steel Washer Plastic Washer
M8x16x1 M6x25 M8x16 M8x16x2
E (X2) F (Xg) G (X2) H (X2)

=) )
L / (@ % /
I (x2) J (x2) K (x2) L (x6)

M5
M (x1)

FOR TV INSTALLATION A

\ M4x30 M6x16 M6x35 M8x15 M8x35 :
E TV1 (x4) TV2 (x4) TV3 (x4) TV4 (x4) TV5 (x4) H
E — :
' ‘ H
: E
' M8x50 2.5mm 10mm 22mm Washer with 3 holes E
:‘ TV6 (x4) TV7 (x8) TV8 (x4) TV9 (x4) TV10 (x4) '




Step 1

P L L L L L L r T

.
"

mmmmmmsmssssmsmsm s m -







Measure the TV fixing holes Width and Height

Step 3

You are provided with 4 diameters of TV fixing
screws, M4,M6 and M8. Determine the screw

diameter that fits.

If width ® is greater than 600mm or height ®
greater than 400mm STOP installation now and

contact the customer help line.

For TVs with irregular/obstructed back

X
[
@©

Ko}

el
[9]

-
o
=}
=

=
(2]

o)
[e]
c
=)

=

=
(]
=
<
=
B
n
>
~
—
(o]
[T

No Spacers

Please keep for future reference.




o
™A
4

f@ ) @j? Washer with 3 holes|
- X4
+

o M |
B TV2-3
+

@ Washer with 3 holes;
— X4
+

7 o/
&y
,,,,,,,,,, B
2.5mm
X8
10mm
9 Xa
W\ 22mm
o ) X4
()

Attach the bracket to the back of your TV using suitable screw, reducer and spacer combinations.

7

O LM
B TV4-6
&=
@ Washer with 3 holes|
— X4
+







